Asset Management Plan




Contents

EXECUTIVE SUMIMAIY it ee e e s s e ss s s s s s s s s s s s s aasssanan 3
T (oo [V Tt o] o ST P U U PP PO P R PRPRN 5
OVEIVIBW ..ttt ittt bbb st e e s s b e e s s bbb e e s ab e e e e s ba e e s saabe e e s sabba e e s sanbe s 5

Y [eYaYi v g TaT=a-TaTe I W] oTo =1 1 o =20 PR UUSPRN: 5
State of the LoCal INfrastrUCTUrE .....co.eieiie et e e e s s nee s 7
Condition Assessments and Updates OVEIVIEW .......cccccuviieeiiuiieeeiiieeeeiiteeesreeeesiaeee e etveeessssaeessneeessnnsens 7
Water and Wast@Water ASSEES .......oiiiiiiiiiiiieee ettt ettt st st sbe et e b e st e sanesanenaneens 8
Water DistribUtion NETWOTIK ......coouiiiiiieie ettt sttt s e e saeeeeareeennneeas 8
[...]
o . " . " . . features (lighting, fencing, cameras, L obsverable odours or noise issues required, asset never )
Building structure is y itis sound - Equipment is brand new or Instrumentation is fully ; ) . ) equipment to access.
o ) No abnormalities and L ) etc.) are as expected for such a . at the site. Adjacent and experiences downtime. Very 3 3
1 Very Good| sound. Well maintained and secure and performing as well-maintained with no o ) . functional and well . . Asset is generally laid
. . resembles brand new. facility. Suitable space for parking and L downstream environment does not| infrequent alarms, and )
weatherproof structure. designed/intended. defects. ) maintained. No defects. L . . ; out well, with no
asset maintenance. No observable appear to be sensitive in the event | system is operating below its confined spaces
drainage issues. of overflows or asset failure. rated capacity. P L
Operators describe it
as one of their ideal
sites.
No deterioration on fittings or
Minor signs of equipment Equipment may not be the
. . . . g auip . Minor signs of deterioration. quip y‘ Access to the site is not a significant | displays that impacts safety,
Stucture is performing as intended. | deterioration such as minor Lo . current generation/model | y
. L Requires infrequent/minor L issue. Security features are present strength or appearance.
Some maintenance needed to vibrations, looseness, . manufactured, but is in good 3 )
2 Good . . N repairs, but does not affect and operable, but show some signs of | Minor wear and tear but no - - -
prevent initial stages of decay or misalignment, slight leaks. . - shape and all replacement ) ) 3 . .
o . . performance or its ability to S wear. Minor drainage issues that do impacts on operation. All
dereliction. Protective coating and 3 components are 3 .
. - properly function. . not impact or operation. |replacement components are
enclosure still functioning. from the supplier. . .
still available.
Visual signs or operator input impl Asset s accessible, but
Showing signs of . AP " 8 P ) P . Py Routine maintenace required,|  not ideal. Traffic
. . . . . . L o L . Acess to the site has some limitations, | Instruments show signs of a low-moderate risk of flooding. . 5
Showing deterioration, with some |Obvious signs of deterioration. Showing signs of deterioration. Equipment ) 3 3 3 3 . but with infrequent control required to
B . " r L N N . L B B with space for only 1 service vehicle. deterioration. May not be Some odours and noises, but N N
components physically deficient. | Minor failures with increasing deterioration, which is may not be compatible with ) . ) e . y downtime. Asset gives off | work on some parts of
. 5 o Most security features are present, compatible with current generally limited to the immediate . . . ] .
3 Fair Structure appearance affected by corrosion of metal beginning to effect the the current standard y o . ) ) routine alarms or requires | the site. Site layout is
. N . - N . ) but some are either missing or standards (obsolete design or surroundings. Immediately N . N
minor cracking, staining, peeling, | components, bearings and or safety, efficiency and (obsolete design, no longer | . 5 y ) routing operator visits. fair, but there are
. ) . inoperable. There are signs of some |no longer manufactured), but| adjacent environment does not ) .
paintwork or minor leakage. gland operation of the system. manufactured) but spare 3 3 ) e System is operating at our some areas that are
y drainage issues. spare parts are available. appear sensitive, but such an ) . ep
parts are available. . . around its rated capacity. difficult to access or
environment exists downstream. .
service.
Major portion of the structure is Significant leaks, vibration, Asset functions, but with R
N . L o . N Instruments function, but
physically deficient. Structure is still |looseness, misalignment or out| The performance and frequent problems and  |Access to the site is fairly limited. Little
. . . L . - . . ) have frequent problems due
operating as intended, but showing of balance. Parts and serviceaility is becoming a significant defects. no dedicated parking, and obvious to significant defects
4 Poor signs of stability loss or components function but | maintenance issue. System is Difficult/impossible to drainage issues. Most of the security Re ugires constant and - - -
deformation. Potential problems require sij functioning, but significant in spare parts, or | features are either not present or not frequent maintenance.
include lekage, rotting woodwork maintenance to remain maintenance is required. costs/lead times are functional. e q N .
) . . Difficult to obtain spare parts.
and decayed brickwork. operational. excessive.
Asset is past the end of its Asset requires frequent and | Asset is very difficult
: . High risk of breakdowns with Access to the site is a nightmare, with y P Asset appears to be in a floodplain, ) d . d i )
. . Unreliable with frequet L ; ) S useful life, and no replacment ) ) . major maintenance. to access, and traffic
Physically unsound. Serious a serious impact on system Asset has surpassed its no parking (or parking impacts . or his recent issues of flooding. S 3 .
. breadowns and adverse L ) . . . ) ) or spare parts are available. 5 Significant downtime due to control is always
. structural problems having a . safety, efficiency and useful life. If a serious failure| adjacent traffic). No security features | = " 3 Foul odours/loud noises are . o
5 Critical 3 impacts on performance. ) o 3 L Significant signs of wear and . ) failing Asset q . Several
deterimental efect on the 3 3 . operation. The remaining life occurs, a complete (fencing, cameras, lighting, etc.) evident as you approach the site, ) .
- Equipment now incurring B N B B - B tear. Measurements cannot " N B operates above its rated confined spaces, and
performance of the building. ) 3 is exceeded and excessive replacement is required. | present, and standing water/drainage and the adjacent environment is
excessive maintenance. . . N . Ny be trusted due to
maintenance is required. issues are evident.

design requirements.

poor.




Appendix D — Stormwater Management Asset Map

Pipe

imEEmIEER Dltch

|:| Ownership

0.7 Kilometers
Collection Map - McKenzie Island




Appendix D — Stormwater Management Asset Map

Legend
Pipe

iEEEEiTEEE Dltch

I:I Ownership

torm Water Collection Map - Red Lake




Appendix D — Stormwater Management Asset Map

Legend

= Pipe
Ditch

I:I Ownership

0 1.7 Kilometers

L+ 11 | sormitater€dllection Map - Rahill&Industrial Park




Appendix D — Stormwater Management Asset Map

Legend
Pipe

imEEmIEER Dltch

I:I Ownership

1.3 K
torm Water Collection Map - St Paul's Bay




Appendix D — Stormwater Management Asset Map

0 0.2 0.4 0.8 Kilometers

Legend
Pipe
iEEEEsTEEE D|tCh

O

| | | | | | L Storm Water Cdllection Map - Balmertown & Cemetery




Appendix D — Stormwater Management Asset Map

Legend
Pipe
iEEEEsTEEE D|tCh

I:I Ownership

(]

pirys

45 0.9 .8 Kilometers
1 1 1 Stbrm Water Collection Map - Chukuni




|:| Ownership

imEEmIEER Dltch

Water Collection Map - Cochenour

0.9 Kilometers

Stor

Q.
1]
=
-
[+)]
(7]
(%]
<
-
[=
[)]
£
()
oo
©
c
(T
=
S
()]
-
©
3
£
S
[e)
-
w)
|
[a]
X
T
=
[+)]
Q.
Q
<




Appendix D — Stormwater Management Asset Map

Legend
Pipe

| vmemmremes DItCh
7 [ ] ownership
' e

0 0.275 0.55 1.1 Kilometers
I | | | I | Starm Water Collection Map - Madsen, Starrat & Flat Lake




Appendix E — Municipal Road Map

Legend

==== GStreet - Gravel

Street - Paved

|:| Ownership




Appendix E — Municipal Road Map

Legend

Street - Gravel

( Street - Paved

|:| Ownership

P

<L i
: , \;f' l%iggy“guki*ll= (7

, ' UL [
ORI
A "k§§b‘»@§l|l
“’\\\\\\\\"\‘ "’/,, AN
|} o> k

;

ST ST (B

RIS SRS
':‘.“./-W..‘

0 0.5 1 2 Kilometers
| | | | I | | I | Street Map - Red Lake




Appendix E = Municipal Road Map

Legend

==== Street - Gravel
Street - Paved

|:| Ownership

Street Map - St Paul's Bay




Appendix E — Municipal Road Map

==== GStreet - Gravel

Street - Paved

Ownership

1 Kilometers

Street Map - Balmertown

0.25
|




Appendix E — Municipal Road Map

Legend

==== GStreet - Gravel

Street - Paved

Street Map - Chukuni




Appendix E — Municipal Road Map

Legend

==== GStreet - Gravel

Street - Paved

0.7 Kilometers
Street Map - Cochenour




Appendix E — Municipal Road Map

Legend

==== GStreet - Gravel

Street - Paved

0 7 0.275 0.55 1.1 Kilometers
I | | | I I I I Stréet Map - Madsen, Starrat & Flat Lake




Appendix E — Municipal Road Map

Legend

==== GStreet - Gravel

Street - Paved

|:| Ownership
£

1.1 Kilometers
Street Map - McKenzie Island




Appendix F — Flood Resiliency Map
ISTLA LT

O; ity...it’
1’:)%1111:"@ it’s oup

Legend

P |:| Ownership Line
& B@; Il 100 Yr Flood - Flood Area

o
Z} % s . . @. T) 100 Yr Flood - Property
i T A o

Properties affected by a 100yr storm flood (lake level above 357m) having a flooded area greater than 10 square meters: 400.

FA T

27

S




Appendix G - Fire Flow Area Map

N

Legend

[ U1L0ING (No Fire Flow Available)
300m Hydrant Supply

@ 300m Lake Supply
= = [ ]BuLbinG
Q & :] Ownership
<+ Hydrant
0 3.25 6.5 13 Kilometers  Fjre Coverage Map




Appendix H - Effluent Discharge

The Municipality of Red Lake owns two (2) extended aeration wastewater treatment plants, one (1)
seasonal retention facultative lagoon, and one (1) community septic tank that provides primary
treatment only. None of the facilities currently provide total phosphorus removal. The overall goal of the
treatment process at all facilities is to reduce or remove contaminants from influent wastewater (raw
sewage) to a level that will not adversely impact or impair receiving waters, including preventing the
introduction of pathogens that could affect downstream users. A description of the effluent that is
discharged from the respective treatment facilities is provided below.

1. Red Lake Water Pollution Control Plant

The Red Lake Water Pollution Control Plant is an extended aeration (mechanical) treatment plant that
provides secondary treatment and disinfection, with an average daily rated capacity of 2,460 m3/day.
The entirety of the sewage works serve the urban area of the Red Lake town site and consist of
nominally separated sanitary sewers, sewage pumping stations and associated force-mains, and an
extended aeration water pollution control plant. Sanitary sewers collect wastewater and direct it to
multiple pumping stations located throughout the community, which in turn deliver the wastewater
either to pumping station no. 1 or 3. Forcemains from these two pumping stations convey sewage to the
water pollution control plant for treatment.

The facility includes a preliminary treatment system consisting of grit removal channels and a stationary
bar screen for debris removal, two circular secondary treatment units designated as the small plant and
the large plant each containing an aeration reactor and secondary clarifier, a common aerobic digester
integrated into the large treatment unit, a chlorine contact chamber for effluent disinfection configured
with a temporary dechlorination chemical feed system, and an outfall sewer discharging final effluent to
Howey Bay, Red Lake.

The facility is regulated by the terms and conditions of amended Environmental Compliance Approval
no. 3803-BTFLQ3, issued to the Municipality of Red Lake on December 22, 2020. The effluent discharged
by the facility meets the effluent compliance limits provided in the ECA and summarized in the table
below. The facility is classified as an extended aeration plant without total phosphorus removal as per
Ministry Guideline F-5-1, and effluent total phosphorus and total ammonia nitrogen are not regulated
parameters at the facility.

Effluent Criteria for the Red Lake Water Pollution Control Plant
leF li
Parameter Sample Frequency & Averaging Calculator ComP lfmce
Type Limit
Monthly A
CBODS5 Weekly Composite onthly ve-rage 25 mg/L
Concentration
Monthly A
Total Suspended Solids Weekly Composite onthly ve-rage 25 mg/L
Concentration
Monthly A
Total Ammonia Nitrogen Weekly Composite onthly ve-rage 10 mg/L
Concentration
E coli Weekly Grab Monthly Geometrlc 200 CFU/100
Mean Density mL




Appendix H - Effluent Discharge

Non-acutely
Toxicity to Rainbow Trout . lethal
terly Grab Single S le Result
and Daphnia magna Quarterly Gra Ingle >ample Resu (no more than
50% mortality)
Total Residual Chlorine Weekly Grab Single Sample Result 0.02 g/L

2. Balmertown Water Pollution Control Plant

The Balmertown Water Pollution Control Plant is an extended aeration (mechanical) treatment plant
that provides secondary treatment and has an average daily rated capacity of 1,224 m3/day. The entirety
of the sewage works serve the urban area of Balmertown and consist of nominally separated sanitary
sewers, a sewage pumping station and associated force-main, and an extended aeration water pollution
control plant.

The facility includes a sewage pumping station that accepts raw sewage from the sanitary sewage
collection system, a preliminary treatment system consisting of grit removal channels and a stationary
bar screen for debris removal, one circular secondary treatment that includes an aeration reactor,
secondary clarifier and aerobic digester, an effluent chamber, and an outfall system consisting of 160 m
of 600 mm diameter outfall sewer discharging to an open swale east of the effluent chamber and 130 m
of open swale outfall discharging to Balmer Creek approximately 290 m east of the effluent chamber.

The facility is regulated by the terms and conditions of amended Certificate of Approval no. 1376-
5C3K4N, issued to the Municipality of Red Lake on July 19, 2002. The effluent discharged by the facility
meets the effluent compliance limits provided in the Certificate of Approval and summarized in the table
below. The facility does not provide total phosphorus removal, and in accordance with Ministry
Guideline F-5-1 there are no effluent limits for total phosphorus and total ammonia nitrogen.

Effluent Criteria for the Balmertown Water Pollution Control Plant
Parameter Sample Frequency & Averaging Calculator Com_pllf‘:mce
Type Limit
. Annual Average
CBOD5 Monthly Composite Concentration 25 mg/L
Total Suspended Solids Monthly Composite Annual Average 25 mg/L
P y P Concentration &
3 Grab Samples per .
pH Week Single Sample Result 6.0 -9.5

3. Cochenour Sewage Lagoon

The Cochenour Sewage Lagoon is a seasonal retention facultative lagoon that provides secondary
treatment, with an average daily rated capacity of 767 m3/day. The entirety of the sewage works serves
the communities of Cochenour and McKenzie Island and consists of sanitary gravity sewers, a main raw



Appendix H - Effluent Discharge

sewage pumping station, a sanitary force-main, two (2) sewage stabilization ponds and a discharge
system that conveys treated effluent to Bruce Channel, Red Lake.

The facility is regulated by the terms and conditions of amended Environmental Compliance Approval
no. 9838-9Q7K9B, issued to the Municipality of Red Lake on November 17, 2014. The effluent
discharged by the facility meets the effluent compliance limits and design objective provided in the ECA
and summarized in the table below. Although the facility is classified as a seasonal retention lagoon
without total phosphorus removal as per Ministry Guideline F-5-1, the ECA does include design
objectives pertaining to total phosphorus and total ammonia nitrogen.

Effluent Criteria for the Cochenour Sewage Lagoon
Compliance Limits
Sample Frequency & Compliance
Parameter P 9 ¥ Averaging Calculator Limit/Design
Type -
Objective
Twice-weekly Grab during Seasonal Average
CBODS seasonal discharge period | Effluent Concentration 25 mg/L
. Twice-weekly Grab during Seasonal Average
Total Suspended Solids seasonal discharge period | Effluent Concentration 25 mg/L
Twice-weekly Grab during .
pH seasonal discharge period Single Sample Result 6.0-9.5
Design Objectives
Twice-weekly Grab during Seasonal Average